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1. Summary for FCC Part 15E Compliance Test Report

Date of receipt

12-Feb-2013

Testing completed

11-Mar-2013

The customer's contact person

Huhtala Tero Johannes

Test Plan referred to

T:\Projects\RM-877\TestPlan\RS testplan RM-877.xlsm

Notes

Document name

FCC15E_RM-875_19.docx

1.1

EUT and Accessory Information

The EUT is a mobile phone with following features:
GSM/WCDMA/WLAN/Bluetooth
The EUT is tested with maximum rated TX power.

Devices under tests

Product Type SN HW MV SW DUT
Phone RM-877 004402471263198 1000 3012.0000.1304.10019 | 42978
Battery BV- LG 2.3 42971

5XW
AC charger | AC-60U | 4090493047580200312;0675678 | B1.0 HWO0.2 - - 42973
MWO0.2 PV02

Charging CA- 0730456246628 - - - 42977

data cable 190CD

Headset WH-208 1411621 - - - 42831
Phone RM-877 004402471265484 1000 - | 3012.0000.1304.10019 | 42984

Charging CA- 07304562465628 - - - 42976

data cable 190CD
1.2. Summary of Test Results
5 GHz RLAN:

Section in CFR 47 Sectlgpéréggi-)GEN Name of the test Result
15.407(a) A9.2 Conducted peak output power PASSED
15.407(b) A9.2 Band edge compliance of RF emissions NP
15.407(a)(6) A9.2 Peak excursion PASSED
15.407(b) A9.2 Spurious radiated emissions NP
15.407(b)(6) A9.2 AC powerline conducted emissions PASSED
- A9.2 26dB(bandwidth) PASSED
15.407(a) A9.2 Power spectral density PASSED
PASSED The EUT complies with the essential requirements in the standard.

FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Laboratory.

The test results of PDNB are re-used for certification of the PDNA. The table above indicates the results, which will be

re-used.
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2. Maximum conducted output power
(FCC §15.407 (a), RSS-210 A9.2)

EUT with DUT number

RM-877, DUT 42978

Accessories with DUT numbers

42977 ; WH-208, DUT 42831

BV-5XW, DUT 42971 ; AC-60U, DUT 42973 ; CA-190CD, DUT

Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

21/38/102.1

Date of measurements 19-Feb-2013
Measured by Timo Raiskio
2.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

2.2. Test method and limit
The measurement is made according to Public Notice KDB 789033 D01 and IC standard RSS-210.

Limits for Maximum conducted output power measurements

Frequency range [MHz] Limit [mW] / (dBm) Limit [dBm] Limit [dBm] for B=20 MHz
5150-5250 50 (17) 4+10 log B 17
5250-5350 250 (24) 11+10 log B 24
5470-5725 250 (24) 11+10 log B 24
5725-5825 1000 (30) 17+10log B 30
FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
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2.3. Power results summary, all modes
Channel / fC [MHZ] Mode Modulation Data rate Level [dBm]
36 /5180 OFDM BPSK 6 Mbps 13.14
36 /5180 OFDM BPSK 9 Mbps 13.15
36/5180 OFDM QPSK 12 Mbps 13.13
36/5180 OFDM QPSK 18 Mbps 13.24
36/5180 OFDM 16-QAM 24 Mbps 134
36 /5180 OFDM 16-QAM 36 Mbps 13.52
36/5180 OFDM 64-QAM 48 Mbps 12.45
36/5180 OFDM 64-QAM 54 Mbps 11.49
36/5180 n-mode, 20 MHz CBW BPSK 6.5/ 7.25 Mbps 12.17
36/5180 n-mode, 20 MHz CBW QPSK 13.0/14.4 Mbps 12.26
36/5180 n-mode, 20 MHz CBW QPSK 19.5/21.7 Mbps 12.21
36/5180 n-mode, 20 MHz CBW 16-QAM 26.0/28.9 Mbps 125
36/5180 n-mode, 20 MHz CBW 16-QAM 39.0/43.3 Mbps 11.46
36/5180 n-mode, 20 MHz CBW 64-QAM 52.0/57.8 Mbps 11.61
36/5180 n-mode, 20 MHz CBW 64-QAM 58.5 / 65.0 Mbps 10.51
36/5180 n-mode, 20 MHz CBW 64-QAM 65.0/ 72.2 Mbps 10.45
36+40 /5190 n-mode, 40 MHz CBW BPSK 13.5/15.0 Mbps 11.23
36+40 /5190 n-mode, 40 MHz CBW QPSK 27.0/ 30.0 Mbps 11.33
36+40 /5190 n-mode, 40 MHz CBW QPSK 40.5 / 45.0 Mbps 11.42
36+40 /5190 n-mode, 40 MHz CBW 16-QAM 54.0/ 60.0 Mbps 11.48
36+40 /5190 n-mode, 40 MHz CBW 16-QAM 81.0/90.0 Mbps 10.57
36+40 /5190 n-mode, 40 MHz CBW 64-QAM 108.0/ 120.0 Mbps 9.43
36+40 /5190 n-mode, 40 MHz CBW 64-QAM 121.5/135.0 Mbps 8.07
36+40 /5190 n-mode, 40 MHz CBW 64-QAM 135.0/ 150.0 Mbps 8.36
FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
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2.4. Power results summary, selected modes
Channel / fC [MHZ] Mode Modulation Data rate Level [dBm]
36 /5180 OFDM BPSK 9 Mbps 13.15
40 /5200 OFDM BPSK 9 Mbps 12.95
48 / 5240 OFDM BPSK 9 Mbps 13.02
52 /5260 OFDM BPSK 9 Mbps 13.09
60 /5300 OFDM BPSK 9 Mbps 13.05
64 /5320 OFDM BPSK 9 Mbps 12.98
100 / 5500 OFDM BPSK 9 Mbps 13.45
116 /5580 OFDM BPSK 9 Mbps 14.07
140 /5700 OFDM BPSK 9 Mbps 10.97
36 /5180 OFDM 16-QAM 36 Mbps 13.52
40 /5200 OFDM 16-QAM 36 Mbps 13.27
48 / 5240 OFDM 16-QAM 36 Mbps 13.23
52 /5260 OFDM 16-QAM 36 Mbps 13.43
60 /5300 OFDM 16-QAM 36 Mbps 13.23
64 /5320 OFDM 16-QAM 36 Mbps 13.43
100 / 5500 OFDM 16-QAM 36 Mbps 13.84
116 / 5580 OFDM 16-QAM 36 Mbps 14.39
140 /5700 OFDM 16-QAM 36 Mbps 11.41
36+40 /5190 n-mode, 40 MHz CBW BPSK 13.5/15.0 Mbps 11.23
44+48 [ 5230 n-mode, 40 MHz CBW BPSK 13.5/15.0 Mbps 11.08
52+56 / 5270 n-mode, 40 MHz CBW BPSK 13.5/15.0 Mbps 11.28
60+64 / 5310 n-mode, 40 MHz CBW BPSK 13.5/15.0 Mbps 11.22
100+104 / 5510 n-mode, 40 MHz CBW BPSK 13.5/15.0 Mbps 10.85
108+112 / 5550 n-mode, 40 MHz CBW BPSK 13.5/15.0 Mbps 11.99
132+136 / 5670 n-mode, 40 MHz CBW BPSK 13.5/15.0 Mbps 12.22
36+40 /5190 n-mode, 40 MHz CBW 16-QAM 54.0 / 60.0 Mbps 11.48
44+48 | 5230 n-mode, 40 MHz CBW 16-QAM 54.0 / 60.0 Mbps 11.65
52+56 / 5270 n-mode, 40 MHz CBW 16-QAM 54.0 / 60.0 Mbps 11.56
60+64 /5310 n-mode, 40 MHz CBW 16-QAM 54.0 / 60.0 Mbps 11.45
100+104 / 5510 n-mode, 40 MHz CBW 16-QAM 54.0 / 60.0 Mbps 11.07
108+112 / 5550 n-mode, 40 MHz CBW 16-QAM 54.0 / 60.0 Mbps 12.27
132+136 / 5670 n-mode, 40 MHz CBW 16-QAM 54.0 / 60.0 Mbps 12.47
FCC Part 15E Compliance Test Report
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2.5. 5 GHz RLAN Test results
2.5.1 OFDM mode, BPSK modulation, 9 Mbps data rate
Channel / fc [MHz] | P [dBm] | P [mW] | Result
36 /5180 13.15 20.654 | PASSED
40 /5200 12.95 19.724 | PASSED
48 / 5240 13.02 20.045 | PASSED
52 /5260 13.09 20.37 PASSED
60 /5300 13.05 20.184 | PASSED
64 /5320 12.98 19.861 | PASSED
100/ 5500 13.45 22.131 | PASSED
116 /5580 14.07 25.527 | PASSED
140/5700 10.97 12.503 | PASSED
Channel 36 / 5180MHz
Ref ;:f,zetdsmw-z - “Att 30 dB SWT 20 ms !
le\;.‘ :61 \ w
: ‘ pse] e Y
Date: 15.FEB.2013 09:43:49
FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
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Channel 40 / 5200MHz

“RBW 1 MHz

* VBW 3 MHz
Ref 38.3 dBm “Att 30 dB SWT 20 ms
Offset _18.3[dB |
30
swp| 100 of| 19
| e
| -60

Center 5.2 GHz

Tx Channel

6.00036 MHz/

Span 60.0036 MHz

Bandwidth 30 MHz Power 12.95 dBm
Pate: 19.FEB.2013 11:20:42
Channel 48 / 5240MHz
“RBW 1 MHz
* VBW 3 MHz
Ref 37.9 dBm “Att 30 dB SWT 20 ms
offset _17.9[dB 1
L L
/ "
| _. et tan)
;su )

Center 5.24 GHz

Tx Channel
Bandwidth 30 MHz

Pate: 19.FEB.2013 11:23:25

6.00036 MHz/

Power

Span 60.0036 MHz

13.02 dBm
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Channel 52 / 5260MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38.2 dBm “Att 30 dB SWT 20 ms
Offset_18.2[dB |
30
L
Lvi
| L]
| -60, )
Center 5.26 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 13.09 dBm
Date: 19.FEB.2013 11:26:17
Channel 60 / 5300MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.1 dBm Att 30 dB SWT 20 ms
offset 18.1[dB 1
L
/ LvL
. Lt o ]
| -60.
Center 5.3 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 13.05 dBm
Date: 19.FEB.2013 11:29:15
FCC Part 15E Compliance Test Report
/ Template 9(79)

FCC15E_RM-875_19
Copyright © TCC Nokia

TCC Nokia Tampere Laboratory
P.O. Box 68

Sinitaival 5

FIN-33720 TAMPERE, FINLAND
Tel. +358 (0) 7180 46800

Fax. +358 (0) 7180 46880



TCC

Nokia

\\\‘.‘\\I\:‘l—g%,/ :,I.
SacwRA FINAS
’5///-:\‘H\“‘§ Finnish Accreditation Service

T

il T117 (EN ISO/IEC 17025)

Channel 64 / 5320MHz

“RBW 1 MHz

“VBW 3 MHz

Ref 38 dBm “Att 30 dB SWT 20 ms
Offspt 18 d|

L L
v
| sw| 100 of| 19 7
| Yot ] i S PRY
| -60, )
Center 5.32 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 12.98 dBm
Date: 19.FEB.2013 11:32:00
Channel 100 / 5500MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.1 dBm Att 30 dB SWT 20 ms
offset 18.1[dB 1
| L
e
\ LvL
| _swp| 100 of| 10 /
B Lo mnd”” Nl
| -60.
Center 5.5 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 13.45 dBm
Pate: 19.FEB.2013 11:34:53
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Channel 116 / 5580MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38.3 dBm “Att 30 dB SWT 20 ms
Offset _18.3[dB |
30
| L
I
/ i
| SWP 100 of 10
o f]
| st " T
~ |
| -60 i
Center 5.58 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 14.07 dBm
Date: 19.FEB.2013 11:37:50
Channel 140 / 5700MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.2 dBm Att 30 dB SWT 20 ms
Offset 18.2[dB |
30
20
L
/ \ LvL
[ [t I
| -60.
Center 5.7 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 10.97 dBm
Date: 19.FEB.2013 11:40:58
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2.5.2 OFDM mode, 16-QAM modulation, 36 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] | Result
36 /5180 13.52 22.491 | PASSED
40/ 5200 13.27 21.232 | PASSED
48 /1 5240 13.23 21.038 | PASSED
52 /5260 13.43 22.029 | PASSED
60 / 5300 13.23 21.038 | PASSED
64 / 5320 13.43 22.029 | PASSED
100/ 5500 13.84 24.21 PASSED
116 /5580 14.39 27.479 | PASSED
140 /5700 11.41 13.836 | PASSED
Channel 36 / 5180MHz
f:: OE:f,SZE:IBmlB-Z — “Att 30 dB SWT 20 ms “
o [ I —
", 7 .
| “swe| 100 of| 1 /
i Lot = |
Date: 15.FEB.2013 09:53:40
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Channel 40 / 5200MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38.3 dBm “Att 30 dB SWT 20 ms
Offset _18.3[dB |
30
L
/ A\ i
| SWP 100 of 10
L _: e aa [y
| -60 i
Center 5.2 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 13.27 dBm
Date: 19.FEB.2013 11:48:32
Channel 48 / 5240MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 37.9 dBm Att 30 dB SWT 20 ms
offset 17.9[dB 1
| L
LvL
| SwP 100 of 10
| . I T
| -60.
Center 5.24 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 13.23 dBm
Date: 19.FEB.2013 11:55:14
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Channel 52 / 5260MHz

| A —

| -60

Center 5.3 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel

Bandwidth 30 MHz Power 13.23 dBm

Pate: 19.FEB.2013 12:01:02

“RBW 1 MHz
* VBW 3 MHz
Ref 38.2 dBm “Att 30 dB SWT 20 ms
Offset _18.2[dB |
30
L
e
/ "
i s RS
| -60. )
Center 5.26 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 13.43 dBm
Pate: 19.FEB.2013 11:58:11
Channel 60 / 5300MHz
“RBW 1 MHz
* VBW 3 MHz
Ref 38.1 dBm Att 30 dB SWT 20 ms
offset 18.1[dB 1

FCC Part 15E Compliance Test Report
/ Template

FCC15E_RM-875_19
Copyright © TCC Nokia

14 (79)

TCC Nokia Tampere Laboratory
P.O. Box 68

Sinitaival 5

FIN-33720 TAMPERE, FINLAND
Tel. +358 (0) 7180 46800

Fax. +358 (0) 7180 46880



TCC

Nokia

\\\‘.‘\\I\:‘l—g%,/ :,I.
SacwRA FINAS
’5///-:\‘H\“‘§ Finnish Accreditation Service

T

il T117 (EN ISO/IEC 17025)

Channel 64 / 5320MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38 dBm “Att 30 dB SWT 20 ms
offset 18 d| 1
L L
/ \ "
| sw| 100 of| 19 / N
Lok e .
| -60,
Center 5.32 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 13.43 dBm
Date: 19.FEB.2013 12:04:01
Channel 100 / 5500MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.1 dBm Att 30 dB SWT 20 ms
offset 18.1[dB 1
L
LvL
| _swp| 100 of| 10 /
I M VS “‘Nwﬂw
| -60.
Center 5.5 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 13.84 dBm
Date: 19.FEB.2013 12:07:29
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Channel 116 / 5580MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38.3 dBm “Att 30 dB SWT 20 ms
Offset _18.3[dB |
30
L
/ \ i
| sw| 100 of| 19 7
L _. T niaddil| MM
p” ]
| -60 i
Center 5.58 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 14.39 dBm
Date: 19.FEB.2013 12:10:19
Channel 140 / 5700MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.2 dBm Att 30 dB SWT 20 ms
Offset 18.2[dB |
30
20
L
/ \ LvL
| _swp| 100 of| 10 /
[ Lot i
| -60.
Center 5.7 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 11.41 dBm
Date: 19.FEB.2013 12:13:10
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2.5.3 n-mode, 40 MHz CBW mode, BPSK modulation, 13.5/ 15.0 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] | Result
36+40 /5190 11.23 13.274 | PASSED
44+48 / 5230 11.08 12.823 | PASSED
52+56 / 5270 11.28 13.428 | PASSED
60+64 / 5310 11.22 13.243 | PASSED
100+104 / 5510 10.85 12.162 | PASSED
108+112 / 5550 11.99 15.812 | PASSED
132+136 / 5670 12.22 16.672 | PASSED
Channel 36+40 / 5190MHz
Re1 Off, — Eymls-3 — ALt B WT ms “
O] oo or] a0 N
;:,“M.JMJ/ |
Date: 15.FEB.2013 10:15:50
Channel 44+48 / 5230MHz
Ref OE:deeBtm — “Att 30 dB SWT 20 ms “
I
-0
Y LvL
n SWP 100 of 10} )/ \
Date: 19.FEB.2013 12:26:16
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Channel 52+56 / 5270MHz

Ref 38.2 dBm

“RBW 1 MHz
“VBW 3 MHz

“Att 30 dB SWT 20 ms

Offset  18.2|dB

30
L
v
| swe| 100 of| 1dp/
- OIS o SN
| | R ——
| -60, )
Center 5.27 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 11.28 dBm
Date: 19.FEB.2013 12:29:29
Channel 60+64 / 5310MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.1 dBm Att 30 dB SWT 20 ms
offset 18.1[dB 1
L
LvL
| swe| 100 of| 10p/
IS Nowm— R ——
| -60.
Center 5.31 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 11.22 dBm
Pate: 19.FEB.2013 12:32:28
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Channel 100+104 / 5510MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38 dBm “Att 30 dB SWT 20 ms
offset 18 d| 1
L L
v
| _swe| 100 of| 10p/
L WSNEPLY, Dt s
| -60, )
Center 5.51 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 10.85 dBm
Date: 19.FEB.2013 12:36:08
Channel 108+112 / 5550MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.4 dBm Att 30 dB SWT 20 ms
Offset 18.4] dB |
30
20
L
LvL
| “swe| 100 of| 10p/
I m——— Eve—— ————
-60
Center 5.55 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 11.99 dBm
Date: 19.FEB.2013 12:40:17
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Channel 132+136 / 5670MHz

Ref 38.3 dBm

“Att 30 dB

“RBW 1 MHz
“VBW 3 MHz
SWT 20 ms

Offset  18.3|dB
30

o

1

:

-60

Center 5.67 GHz

Tx Channel
Bandwidth

Pate: 19.FEB.2013 12:43:33

8.00048 MHz/

40 MHz

Power

Span 80.0048 MHz

12.22 dBm

2.5.4 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] | Result

36+40 /5190 11.48 14.06 PASSED
44+48 / 5230 11.65 14.622 | PASSED
52+56 / 5270 11.56 14.322 | PASSED
60+64 / 5310 11.45 13.964 | PASSED
100+104 /5510 11.07 12.794 | PASSED
108+112 / 5550 12.27 16.866 | PASSED
132+136 /5670 12.47 17.66 PASSED
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Channel 36+40 / 5190MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38.3 dBm “Att 30 dB SWT 20 ms
Offset _18.3[dB |
30
L
il LVL
| swe| 100 of| 1cp/
[ A S N
| -60 i
Center 5.19 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 11.48 dBm
Date: 15.FEB.2013 10:20:00
Channel 44+48 / 5230MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38 dBm Att 30 dB SWT 20 ms
offset 18 d| 1
L L
LvL
| “swe| 100 of| 10p/
I r— TN PO
| -60.
Center 5.23 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 11.65 dBm
Date: 19.FEB.2013 12:54:06
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Channel 52+56 / 5270MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38.2 dBm “Att 30 dB SWT 20 ms
Offset _18.2[dB |
30
L
v
| swe| 100 of| 1cp/
I — b — |
| -60, )
Center 5.27 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 11.56 dBm
Date: 19.FEB.2013 13:16:29
Channel 60+64 / 5310MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.1 dBm Att 30 dB SWT 20 ms
offset 18.1[dB 1
L
LvL
| “swe| 100 of| 10p/
R Sv— TN S
| -60.
Center 5.31 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 11.45 dBm
Date: 19.FEB.2013 13:19:23
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Channel 100+104 / 5510MHz

*RBW 1 MHz
*VBW 3 MHz
Ref 38 dBm “Att 30 dB SWT 20 ms
offset 18 d| 1
L L
v
| swe| 100 of| 1dp/
Ot gl I e
| -60, )
Center 5.51 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 11.07 dBm
Date: 19.FEB.2013 13:22:21
Channel 108+112 / 5550MHz
*RBW 1 MHz
*VBW 3 MHz
Ref 38.4 dBm Att 30 dB SWT 20 ms
Offset 18.4] dB |
30
20
L
LvL
| “swe| 100 of| 10p/
:;,,»W |
-60
Center 5.55 GHz 8.00048 MHz/ Span 80.0048 MHz
Tx Channel
Bandwidth 40 MHz Power 12.27 dBm
Pate: 19.FEB.2013 13:26:06
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Channel 132+136 / 5670MHz

Ref 38.3 dBm

“RBW 1 MHz
*VBW 3 MHz

“Att 30 dB SWT 20 ms

Offset  18.3|dB
30

swp| 100 of 10/

Center 5.67 GHz

Tx Channel
Bandwidth

Pate: 19.FEB.2013 13:29:04

8.00048 MHz/

40 MHz Power

Span 80.0048 MHz

12.47 dBm
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3. Peak excursion

(FCC §15.407 (a), RSS-210 A9.2)

EUT with DUT number

RM-877, DUT 42978

Accessories with DUT numbers

BV-5XW, DUT 42971 ; AC-60U, DUT 42973 ; CA-190CD, DUT

42977 ; WH-208, DUT 42831

Operation Voltage [V] / [HZ]

Nominal

Results

PASSED

Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

21/38/102.1

Date of measurements 19-Feb-2013
Measured by Timo Raiskio
3.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

3.2. Test method and limit
The measurement is made according to Public Notice KDB 789033 D01 and IC standard RSS-210.

Limits for peak excursion measurements

Limit [dB]
<=13
FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
/ Template 25 (79) P.O. Box 68
Sinitaival 5
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3.3. 5 GHz RLAN Test results

3.3.1 OFDM mode, BPSK modulation, 9 Mbps data rate

Channel / fc [MHz] | Peak excursion [dB] | Result

36 /5180 8.48 PASSED
40/ 5200 8.37 PASSED
48 /5240 8.49 PASSED
52 /5260 8.39 PASSED
60 / 5300 8.26 PASSED
64 /5320 8.32 PASSED
100 / 5500 8.03 PASSED
116 / 5580 8.26 PASSED
140 /5700 8.43 PASSED

Channel 36 / 5180MHz

Ref 38.2 dBm

“RBW 1 MHz
*VBW 3 MHz

“Att 30 dB SWT 20 ms

Marker 2 [12 1

2.06 dBm
5.173749625 GHz

offset 18.2[dB VMafker 1 [T] 1 ]
0.54 dBm
. e e
Lo S
1 P Lo -
[VIEW ,/'/
-1
WP N
PR Y BT Y T il P,
A L Lo N\“««A ]
| -60,

Center 5.18 GHz

Tx Channel
Bandwidth

Pate: 19.FEB.2013 11:18:58

30 MHz

6.00036 MHz/

Power

Span 60.0036 MHz

21.08 dBm

FCC Part 15E Compliance Test Report
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Channel 40 / 5200MHz

*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 1.77 dBm
Ref 38.3 dBm “Att 30 dB SWT 20 ms 5.206635013 GHz
Offset  18.3[dB Vafker 1 [T] 1 ]
3o 0.13 dem
I 8
L Y SGL
1 P
MED [© '\
7 NN .
2 R 20 swp | 10p, Aol %v““n
VIEW | 230 MW“N"/ P g, iy
:iSD ;
Center 5.2 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 20.85 dBm
Date: 19.FEB.2013 11:21:50
Channel 48 / 5240MHz
*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 2.05 dBm
Ref 37.9 dBm Att 30 dB SWT 20 ms 5.245961896 GHz
Offset  17.9[dB Matker 1 [T] ] “
0.54 dBm
n =
L Y ~ L
77 NN "
PPN [ TP LY Vo i o .
view |4 Mv [ A ] N "
]
7i60 )
Center 5.24 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 20.96 dBm
Date: 19.FEB.2013 11:24:36
FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
/ Template 27 (79) P.O. Box 68
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Channel 52 / 5260MHz

“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 2.06 dBm
Ref 38.2 dBm “Att 30 dB SWT 20 ms 5.264519502 GHz
Offset 18.2|dB Mafker 1 [T1 1 |
30 0.45 dBm
1 8
- X SGL
1 P Lo
[VIEW|
A/ .
PR NPT jﬁﬁ,mwﬂ // L W
VIEW [ P st M%‘Nr:\: A
| -60 -
Center 5.26 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 20.97 dBm
Date: 19.FEB.2013 11:27:28
Channel 60 / 5300MHz
“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 1.95 dBm
Ref 38.1 dBm Att 30 dB SWT 20 ms 5.295865137 GHz
Offset 18.1|dB Matker 1 [T] ] “
0.21 dBm
- : GL
/ ~X
// LvL
PN ) AT T L UMWMN
VIEW ) s M YOOI
| -60
Center 5.3 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 20.88 dBm
Pate: 19.FEB.2013 11:30:25
FCC Part 15E Compliance Test Report
/ Template 28 (79)

FCC15E_RM-875_19
Copyright © TCC Nokia

TCC Nokia Tampere Laboratory
P.O. Box 68

Sinitaival 5

FIN-33720 TAMPERE, FINLAND
Tel. +358 (0) 7180 46800

Fax. +358 (0) 7180 46880



TCC

Nokia

o\‘&?}?
SRcRA FINAS
’1///-:\‘H\“‘§ Finnish Accreditation Service

T
"'r*fh.l..\w A T117 (EN ISO/IEC 17025)

Channel 64 / 5320MHz

*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 1.95 dBm
Ref 38 dBm “Att 30 dB SWT 20 ms 5.324807981 GHz
Offset 18 d Mafker 1 [T] 1 |
0.28 dBm
1 9756
L H SGL
1 Pl Lo
[VIEW|
. i A\ "
- X AR
2 RM [ po—tP | OGP / \ by
VIEW [~ Mm A w/ il WJ‘“\' TOTTE e
trabily ]
| -60 -
Center 5.32 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 20.89 dBm
Date: 19.FEB.2013 11:33:13
Channel 100 / 5500MHz
*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 2.40 dBm
Ref 38.1 dBm Att 30 dB SWT 20 ms 5.507019652 GHz
Offset 18.1|dB Matker 1 [T] ] “
0.43 dBm
n =
3 6l
/A8 N—— EN
/ \\\ LVL
2 R 205" | 1944 b / LAY
VIEW | s [y “‘-\Mu..
| -60,
Center 5.5 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 21.36 dBm
Date: 19.FEB.2013 11:36:06
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Channel 116 / 5580MHz

Tx Channel
Bandwidth 30 MHz

“RBW 1 MHz Varker 2 [12 1
“VBW 3 MHz 2.92 dem
Ref 38.3 dBm “Att 30 dB SWT 20 ms 5.585096460 GHz
offset _ 18.3[dB Vafker 1 [1] 1 ]
3o 1.19 dBm
T <
| ¥ sal
1P ¥
MED [ \
L1 Lvi
2 rulL SWP .:LWWW \ i
VIEW L P, ] =
e
| -60
Center 5.58 GHz 6.00036 MHz/ Span 60.0036 MHz

Power 21.89 dBm
Date: 19.FEB.2013 11:39:04
Channel 140 / 5700MHz
*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -0.01 dBm
Ref 38.2 dBm Att 30 dB SWT 20 ms 5.695480498 GHz
Offset 18.2|dB Maftker 1 [T] ] ‘
30 8.42 dBm
20 &
1 GL
L |
Pl I [
t// < LvL
2 RM AL SWP 100 of llUAw y / “WA
VIEW
~ " ]
| -60.
Center 5.7 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 18.87 dBm
Pate: 19.FEB.2013 11:42:11
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3.3.2 OFDM mode, 16-QAM modulation, 36 Mbps data rate

Channel / fc [MHz] | Peak excursion [dB] | Result

36 /5180 8.92 PASSED
40 /5200 9.24 PASSED
48 /1 5240 9.07 PASSED
52 /5260 9.34 PASSED
60 / 5300 8.99 PASSED
64 / 5320 9.22 PASSED
100 / 5500 8.77 PASSED
116 /5580 8.08 PASSED
140 /5700 9.37 PASSED
Channel 36 / 5180MHz

TRBW 1 MHz Marker 2 [72?14} o
f:: OE:f,SZEtdBmls-z — “Att 30 dB SWT 20 ms - k“?,?ﬂ:iblt:‘]j.; Z.;HZ‘
: -

o | AN

7 = o
2 M+ _pg SWP| 100 Lo / s | X

VIEW A_M,W LAt Pt WV\ALLL_.

Date: 19.FEB.2013 11:46:58
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Channel 40 / 5200MHz

“RBW 1 MHz Marker 2 [12 1
*VBW 3 MHz 2.38 dBm
Ref 38.3 dBm “Att 30 dB SWT 20 ms 5.205384938 GHz
Offset  18.3[dB Vafker 1 [T] 1 ]
3o T.62 dén
T <
I b SGL
1 Pl adl
MED [© //f \\\\\
-1 I g Lvi
2 R Ao SWP | 100 o o r/ \ T
VIEW L Pl \M\’w
| -60 :
Center 5.2 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 21.27 dBm
Date: 19.FEB.2013 11:49:43
Channel 48 / 5240MHz
“RBW 1 MHz Marker 2 [12 1
*VBW 3 MHz 2.39 dBm
Ref 37.9 dBm Att 30 dB SWT 20 ms 5.243750225 GHz
Offset  17.9[dB Matker 1 [T] ] “
1.46 dBm
o -
L ki ol
N
/ \\ LvL
2 R Lo S| 1009 M/"// \ R
VIEW L 0 y —— W\L
| -60,
Center 5.24 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 21.17 dBm
Date: 19.FEB.2013 11:56:29
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Channel 52 / 5260MHz

“REW 1 Wz Varker 2 72 1
*VBW 3 MHz 2.46 dBm
Ref 38.2 dBm “Att 30 dB SWT 20 ms 5.253845785 GHz
Offspt__18.2]dB Vafker 1 7] 1 ]
rso 1.80 dBm
T <
| 4 sel
N A L
[VIEW|
L. / N "
2 Ao 57| 100 g / N A
VIEW Ll | [~ QWL
| -60
Center 5.26 GHz 6.00036 MHz/

Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 21.43 dBm

Pate: 19.FEB.2013 11:59:25

Channel 60 / 5300MHz

“RBW 1 MHZz Varker 2 [12 ]
“VBIW 3 MHZz 2.31 dBm
Ref 38.1 dBm Att 30 dB SWT 20 ms 5.305384938 GHz
Offset 18.1|dB Matker 1 [T] ] \
1.30 dBm
T - &
L Gl
s EINNY
// \\4 LvL
W [l TAMIA At}
2 RM oo 2P | 100 Q5 bk / WAV_%
VIEW —
ik PO WM
| -60
Center 5.3 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 21.18 dBm

Pate: 19.FEB.2013 12:02:15
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Channel 64 / 5320MHz

“RBW 1 MHZ Varker 2 [12 ]
“VBIW 3 MHz 2.48 dBm
Ref 38 dBm “Att 30 dB SWT 20 ms 5.325673417 GHz
Offset 18 d Vafker 1 [T] 1 ]
1.70 dBm
T o
- X. SGL
1 P /
7/ I\
L1 - Lt
s foie—]
2 RM A SWP | 100 gl Ibef / \ Mw%h
VIEW " T Lo [, e
| -60
Center 5.32 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 21.36 dBm

Pate: 19.FEB.2013 12:05:14

Channel 100 / 5500MHz

“RBW 1 MHZz Varker 2 [12 ]
“VBIW 3 MHZz 3.13 dBm
Ref 38.1 dBm Att 30 dB SWT 20 ms 5.504423342 GHz
Offset 18.1|dB Matker 1 [T] ] \
1.90 dBm
T &
I X GL
/ Y]
»/j \\‘« LvL
2 R Lo 5P N.;Jo “ / "“"Wuv‘%
—
VIEw And fruomsip M T o,
T
| -60
Center 5.5 GHz 6.00036 MHz/

Span 60.0036 MHz
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Bandwidth 30 MHz Power 21.77 dBm
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Channel 116 / 5580MHz

*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 3.86 dBm
Ref 38.3 dBm “Att 30 dB SWT 20 ms 5.575865137 GHz
Offset 18.3|dB Mafker 1 [T1 1 ]
3o T.53 d&n
T 926
| X SGL
1 Pl X.
MED [© // \k\
[ T 7 AN |
2 rulL SWP | 1006 Moy,
VIEW ™ M M,»M""”"’ R | V‘h%
| -60 :
Center 5.58 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 22.30 dBm
Date: 19.FEB.2013 12:11:33
Channel 140 / 5700MHz
*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz 0.38 dBm
Ref 38.2 dBm Att 30 dB SWT 20 ms 5.705961896 GHz
Offset 18.2|dB Maftker 1 [T] ] ‘
30 9.75 dBm
L 20 it | A |
| ¥ sel.
rd
// \\t LVL
2 Ru L swp| 100 of| 10| J/ / \ L‘«
ViEw TS e S
= —
| -60,
Center 5.7 GHz 6.00036 MHz/ Span 60.0036 MHz
Tx Channel
Bandwidth 30 MHz Power 19.31 dBm
Date: 19.FEB.2013 12:14:26
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3.3.3 n-mode, 40 MHz CBW mode, BPSK modulation, 13.5/ 15.0 Mbps data rate

Channel / fc [MHz] | Peak excursion [dB] | Result

36+40 /5190 8.56 PASSED
44+48 / 5230 9.48 PASSED
52+56 / 5270 8.49 PASSED
60+64 / 5310 8.56 PASSED
100+104 /5510 8.47 PASSED
108+112 / 5550 8.88 PASSED
132+136 /5670 7.81 PASSED

Channel 36+40 / 5190MHz

“RBW 1 MHz

Marker 2 [12 ]

Pate: 19.FEB.2013 12:24:12

“VBIW 3 MHz -2.93 dBm
Ref 38.3 dBm “Att 30 dB SWT 20 ms 5.177820147 GHz
Offset _ 18.3[dB Vafker 1 [T] 1 ]
5.63 dBm
1 Gl
10
1 P P s T P
MED [© X
I Lt
2 RUAL_p 5P| 100 of| 100, /
C NI WY L R T T
e ]
-60
Center 5.19 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 19.19 dBm
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Channel 44+48 / 5230MHz

“RBW 1 MHz Varker 2 [12 1
*VBW 3 MHz -3.02 dBm
Ref 38 dBm “Att 30 dB SWT 20 ms 5.240416979 GHz
Offset 18 d| Vafker 1 [T] 1 |
6.46 dBm
-
) =
1 P Lo
[VIEW|
L. fanl Lvi
SWP 100 of 10} /
2 RM *f-_;
view N Ay s e T
Lo S
| -60.

Center 5.23 GHz

Tx Channel
Bandwidth

Pate: 19.FEB.2013 12:27:31

10.0003 MHz/

50 MHz Power

Span 100.003 MHz

18.97 dBm

Channel 52+56 / 5270MHz

*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -2.88 dBm
Ref 38.2 dBm Att 30 dB SWT 20 ms 5.257980409 GHz
Offset 18.2|dB Maftker 1 [T] ]
3o 5.62 dBm
L 20 -
L 1 6l
__AX_QM NS
Lo Z
Y LvL
2 RM AL SWP 100 of 10} / \
VIEW v e T
_4¢~M-<AA~4“’/ e S
| -60,
Center 5.27 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 19.16 dBm
Date: 19.FEB.2013 12:30:44
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Channel 60+64 / 5310MHz

“RBW 1 MHz Varker 2 [12 1
*VBW 3 MHz -2.89 dBm
Ref 38.1 dBm “Att 30 dB SWT 20 ms 5.322500375 GHz
offset 18.1]dB Vafker 1 [1] 1 |
5.67 dBm
=
L 1 sel
1P E— a—
o
[VIEW]
L1 Lvi
2 R+ SWP 100 of 104 / \
[~ U
VIEW MWW“‘“ R L,J\ "
U O TS
| -60.

Center 5.31 GHz

Tx Channel
Bandwidth 50 MHz

Pate: 19.FEB.2013 12:33:49

10.0003 MHz/

Power

Span 100.003 MHz

19.12 dBm

Channel 100+104 / 5510MHz

*RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -3.36 dBm
Ref 38 dBm Att 30 dB SWT 20 ms 5.522660636 GHz
Ooffset 18 d Mafker 1 [T] 1 1
5.11 dBm
L 2 6l
1
\ LvL
2 RM AL SWP 100 of 10} / \
VIEW . i Ik Ak
drant \m
| -60,
Center 5.51 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 18.72 dBm
Date: 19.FEB.2013 12:37:25
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Channel 108+112 / 5550MHz

“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -2.11 dBm
Ref 38.4 dBm “Att 30 dB SWT 20 ms 5.537659886 GHz
Offset 18.4|dB Mafker 1 [T1 1 |
3o .77 dBm
9345
o
1 Pl Lo TN
[VIEW|
L . "
2 ru -l SWP| 100 of, / N
[ e ]
| -60 :
Center 5.55 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 19.89 dBm
Date: 19.FEB.2013 12:41:34
Channel 132+136 / 5670MHz
“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -1.83 dBm
Ref 38.3 dBm Att 30 dB SWT 20 ms 5.657980409 GHz
Offset 18.3|dB Maftker 1 [T] ] ‘
3o 5.98 dBm
L 2o -
- 1 GL
b
d IR o
2 RN+ SWP 100 of 10} /
L
L T | T
| e R |
-60
Center 5.67 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 20.10 dBm
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3.3.4 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

Channel / fc [MHz] | Peak excursion [dB] | Result

36+40 /5190 8.86 PASSED
44+48 / 5230 9.41 PASSED
52+56 / 5270 8.62 PASSED
60+64 / 5310 9.12 PASSED
100+104 /5510 8.36 PASSED
108+112 / 5550 8.53 PASSED
132+136 / 5670 8.69 PASSED

Channel 36+40 / 5190MHz

“RBW 1 MHz
*VBW 3 MHz

Marker 2 [12 1

-2.48 dBm

Ref 38.3 dBm “Att 30 dB SWT 20 ms 5.200256718 GHz
Offset _ 18.3[dB Vafker 1 [T] 1 ]
.38 dBm
L 10 1
o | /,NX»\AMW
MED [© /
-1
2 R +L_pg S| 100 of| 100 /
- I o]
VIEW " Ty .
— I
-60

Center 5.19 GHz

Tx Channel
Bandwidth

Pate: 19.FEB.2013 12:49:47

50 MHz

10.0003 MHz/

Power

Span 100.003 MHz

19.48 dBm
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Channel 44+48 / 5230MHz

“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -2.39 dBm
Ref 38 dBm “Att 30 dB SWT 20 ms 5.240416979 GHz
Offset 18 d Mafker 1 [T] 1 ]
7.03 dBm
8
L 1 o
] fwzlv\\
/ "
2 RMAL_pp WP | 100 Df\r]j:i[ﬂh// \ ]
view | o At TV
- S W
| -60 -
Center 5.23 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 19.53 dBm
Date: 19.FEB.2013 12:55:20
“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -2.22 dBm
Ref 38.2 dBm Att 30 dB SWT 20 ms 5.280096457 GHz
Offset 18.2|dB Maftker 1 [T] ] ‘
3o .40 dom
L 2o -
1 6l
o | S e ey
[VIEW|
L1 LvL
2 RM+|_pg SWP| 100 of 10‘“"}// \ -
VIEW [ty A AL
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Center 5.27 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 19.43 dBm
Date: 19.FEB.2013 13:17:43
FCC Part 15E Compliance Test Report
/ Template 41 (79)

FCC15E_RM-875_19
Copyright © TCC Nokia

TCC Nokia Tampere Laboratory
P.O. Box 68

Sinitaival 5

FIN-33720 TAMPERE, FINLAND
Tel. +358 (0) 7180 46800

Fax. +358 (0) 7180 46880



TCC

Nokia

\\n\l'l"p,ﬂ
SR
"1,//'_?\“‘:,5 Finnish Accreditation Service

AT

TR T117 (EN ISO/IEC 17025)

Channel 60+64

/ 5310MHz

“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -2.46 dBm
Ref 38.1 dBm “Att 30 dB SWT 20 ms 5.322500375 GHz
Offset  18.1] dB Vafker 1 [T] 1 ]
6.67 dBm
.
1 SGL
r X
i /. ™ "
2 Rl SWP| 100 of 10»(,// -
View iy I
\tad g IR G
| -60 -
Center 5.31 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 19.40 dBm
Date: 19.FEB.2013 13:20:37
Channel 100+104 / 5510MHz
“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -2.64 dBm
Ref 38 dBm Att 30 dB SWT 20 ms 5.507435821 GHz
I offset 18 d| Mafker 1 [T] 1
5.71 dBm
- 1 SGL
o B
/ N LvL
2 R AL SVP| 100 of lOJd’// \
VIEW A
| WMJ
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| -60,
Center 5.51 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 18.99 dBm
Date: 19.FEB.2013 13:23:36
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Channel 108+112 / 5550MHz

“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -1.44 dBm
Ref 38.4 dBm “Att 30 dB SWT 20 ms 5.561378546 GHz
Offset 18.4|dB Mafker 1 [T1 1 ]
3o 7.06 dbm
53636
1 361
- E fnn ity | ol
[VIEW| o rk/J‘w‘ /‘MQ
L2 /i Lvi
. swp| 100 of| 10Q / \
2 RM A T
VIEW Y N estal AR n )
= S ey
| -60 :
Center 5.55 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 20.20 dBm
Date: 19.FEB.2013 13:27:20
Channel 132+136 / 5670MHz
“RBW 1 MHz Marker 2 [T2 ]
*VBW 3 MHz -1.18 dBm
Ref 38.3 dBm Att 30 dB SWT 20 ms 5.681378546 GHz
Ooffset 18.3|dB Mafker 1 [T] 1 ”
I 7.51 dBm
20 56 ]
I SGL
1 P Lo v
VIEW]
L. /a Y o
2 RM AL SWP 100 of 10} m/// \
vien | N I T
—— S
= " A e
-60
Center 5.67 GHz 10.0003 MHz/ Span 100.003 MHz
Tx Channel
Bandwidth 50 MHz Power 20.42 dBm
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4. AC powerline conducted emissions
(FCC §15.407 (b) (6), RSS-210 A9.2)

EUT with DUT number RM-877, DUT 42984
Accessories with DUT numbers BV-5XW, DUT 42971 ; AC-60U, DUT 42973 ; CA-190CD, DUT
42976 ; WH-208, DUT 42831
Operation Voltage [V] / [Hz] 110v / 60Hz
Results PASSED
Remarks -
Temp [°C] / Humidity [%RH] / 20/48 /101
Air Pressure [kPa]
Date of measurements 11-Mar-2013
Measured by Timo Raiskio
4.1. Test Setup
Receiver Pulse LISN EUT
limiter
4.2, Test method and limit

FCC15E_RM-877_11.docxThe EUT is placed on a wooden table 80 cm above the reference groundplane.

The EUT is connected via LISN to a test power supply.

The measurement results are obtained as described below:

U [dBuV] = Urx + Ator

Where Ugy is receiver reading and Aror is total correction factor including cable and pulse limiter

attenuations.

CISPR 22 Class B limits

Frequency range [MHz]

Quasi peak limit [dBuV]

Average limit [dBuV]

0.15-0.5 66 - 56 56 - 46
05-5 56 46
5-30 60 50
FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
/ Template 44 (79) P.O. Box 68
Sinitaival 5
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4.3. 5 GHz RLAN Test results
4.3.1 OFDM mode, 16-QAM modulation, 36 Mbps data rate
80
FCC Cond OP
|
FCC Cond AV
>
=3
o
e}
£
©
>
3
0t t t t t —— t t t t t +—+— t t {
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M 30M
Frequency in Hz
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5. 26 dB bandwidth

EUT with DUT number RM-877, DUT 42978

BV-5XW, DUT 42971 ; AC-60U, DUT 42973 ; CA-190CD, DUT

Accessories with DUT numbers 42977 : WH-208, DUT 42831

Operation Voltage [V] / [HZ] Nominal
Results PASSED
Remarks -

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 21/38/102.1

Date of measurements 19-Feb-2013

Measured by Timo Raiskio

5.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

5.2. Test method and limit
The measurement is made according to Public Notice KDB 789033 D01 and IC standard RSS-210.

Limits for 26 dB bandwidth measurements

Limit [kHZ]
No limit
FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
/ Template 46 (79) P.O. Box 68
Sinitaival 5
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5.3. 5 GHz RLAN Test results

5.3.1 OFDM mode, BPSK modulation, 9 Mbps data rate

Channel / fc [MHz] | 26 dB bandwidth [kHz] | Result
36 /5180 23076.9 PASSED
40/ 5200 22836.5 PASSED
48 / 5240 22916.7 PASSED
52 /5260 23477.6 PASSED
60 / 5300 22836.5 PASSED
64 / 5320 23157.1 PASSED
100 / 5500 22996.8 PASSED
116 / 5580 24118.6 PASSED
140 /5700 22596.2 PASSED
Channel 36 / 5180MHz
S s
er_20 0 “att 30 a8 SuT 20 ns BRGECE

5.168541667 GHz
Temg 1 ads}

-39.03 dBm
5.191614590 GHz

‘1,‘;\2
Lia ul 1
it

-80

Center 5.18 GHz

Pate: 19.FEB.2013 11:16:05

5 MHz/

Span 50 MHz
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Channel 40 / 5200MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -13.78 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.202163462 GHz

20 ndB [[T1] 24.00 dB
BW 42.83653462 MHz
Temp |1 [T1 ndB]

-39.62 dBm|SGL
5.188461538 GHz
MED |, Tom FFi-RdE}

-39.95 dBm

5.211294077 GHz

e

swp| 100 of 13?) \\LZ .
Il d

Center 5.2 GHz 5 MHz/ Span 50 MHz

Pate: 19.FEB.2013 11:21:16

Channel 48 / 5240MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -13.20 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.246169872 GHz
20 ndB [[T1] 24.00 dB

BW 42.91666¢667 MHz

Temp [1 [T1 ndB]
-39.36 dBm|SGL

5.228701923 GHz

-39.60 dBm
5.251614590 GHz

swp| 100 df 1/39” I\;? s
Uy A

Center 5.24 GHz 5 MHz/ Span 50 MHz

Pate: 19.FEB.2013 11:23:59
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Channel 52 / 5260MHz

Ref 20 dBm Att 30 dB

“RBW 300 kHz
“VBW 1 MHz
SWT 20 ms

Marker 1 [T1 ]

-13.49 dBm
5.255993590 GHz

ndB

T1] 2¢.00 dB

BW 33.477564103 MHz

Temp.

1 [T1 ndB]

5.248141026 GHz

-39.21 dBm| SC!

£71 nde}
15 +

-39.49 dBm

5.271614590 GHz

i

Center 5.26 GHz

Pate: 19.FEB.2013 11:26:51

5 MHz/

Span 50 MHz

@

Channel 60 / 5300MHz

Ref 20 dBm “Att 30 dB

“RBW 300 kHz
“VBW 1 MHz
SWT 20 ms

Marker 1 [T1 ]

-13.62 dBm
5.295272436 GHz

ndB

T1] 2¢.00 dB

BW 42.836538462 MHz

Temp

1 [T1 ndB]

288621795 GHz

@

-39.65 dBm| SC!

-39.83 dBm
GHz.

@
w
ped
=
N
Q
@
@
@

\H’E i

I

oy

Center 5.3 GHz

Pate: 19.FEB.2013 11:29:49

5 MHz/

Span 50 MHz
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Channel 64 / 5320MHz

“RBW 300 kHz
“VBW 1 MHz
Ref 20 dBm Att 30 dB SWT 20 ms

Marker 1 [T1 ]
-13.27
5.324006410

dBm
GHz

ndB
BW
Temp

T11 2
3.15705
1 [Tl n

.00
282
B]

dB
MHz

-3
.30862

@

.61
795

dBm| SG

GHz

13
15

-3

.33177:

@

=
+

.74

846

dBm
GHz.

Center 5.32 GHz 5 MHz/

Pate: 19.FEB.2013 11:32:35

Span 50 MHz

@

Channel 100 / 5500MHz

“RBW 300 kHz
“VBW 1 MHz
Ref 20 dBm “Att 30 dB SWT 20 ms

Marker 1 [T1 ]
-12.93
5.503605769

dBm
GHz

ndB
BW
Temp

42

T11 2
996794
1 [Tl n

.00
872
B]

dB
MHz

-3
5.48870.

.97
923

dBm| SG

GHz

13
15

-3

5.51169

=
+

.75

718

dBm
GHz.

SwP| 100 dff 1i#
A b

h,

Center 5.5 GHz 5 MHz/

Pate: 19.FEB.2013 11:35:28

Span 50 MHz

@
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Channel 116 / 5580MHz

“RBW 300 kHz Marker 1 [T1

“VBW 1 MHz -12.50
Ref 20 dBm Att 30 dB SWT 20 ms 5.573589744

dBm
GHz

20 nd 111 2
BW 44.118584
Temp [1 [T1 n:

.00
744
B]

dB
MHz

-3
.56862

@

.61
795

dBm| SG

GHz

MED | ES =21
-3
59274

@

=
+

.58

385

dBm
GHz.

swp| 100 df 1y Wﬂ{ﬂ$ﬁ}“
Mu Uy,

M,

@

SwP| 100 @ f

Pate: 19.FEB.2013 11:41:33

Center 5.7 GHz 5 MHz/ Span 50 MHz

-7
-80
Center 5.58 GHz 5 MHz/ Span 50 MHz
Pate: 19.FEB.2013 11:38:25
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -15.53 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.704807692 GHz
20 ndB [T1] 26.00 dB
BW 42.596153846 MHz
L1 Temp [1 [T1 ndB]
-42.20 dBm|SGL
5.688701923 GHz
Lo Tewpl2 fT1 adel
-41.63 dBm
5.711298077 GHz
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5.3.2 OFDM mode, 16-QAM modulation, 36 Mbps data rate
Channel / fc [MHz] | 26 dB bandwidth [kHz] | Result
36 /5180 22516 PASSED
40/ 5200 21955.1 PASSED
48 /1 5240 22596.2 PASSED
52 /5260 22756.4 PASSED
60 / 5300 22916.7 PASSED
64 / 5320 22516 PASSED
100 / 5500 22596.2 PASSED
116 /5580 22916.7 PASSED
140 /5700 22115.4 PASSED
Channel 36 / 5180MHz
“RBW 300 kHz Marker 1 [T1 ]
:D - - n‘rri‘B 'I;:! - 2 .00 ;B7
7 O
=
] W‘WWM
B swp| 100 9f l?ﬂ// \L\%
MW M
Pl
Center 5.18 GHz 5 MHz/ Span 50 MHz
Date: 19.FEB.2013 11:46:20
FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
/ Template 52 (79) P.O. Box 68
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Channel 40 / 5200MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -12.78 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.193028846 GHz

20 ndB [[T1] 24.00 dB
BW 31.955128205 MHz
Temp |1 [T1 ndB]

-37.87 dBm|SGL
5.189022436 GHz
MED |, Fompla Fri ndey

-39.02 dBm

5.210971564 GHz

Center 5.2 GHz 5 MHz/ Span 50 MHz

Pate: 19.FEB.2013 11:49:07

Channel 48 / 5240MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -12.75 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.239198718 GHz
20 ndB [[T1] 24.00 dB

BW 42.596153846 MHz

Temp [1 [T1 ndB]
-38.99 dBm|SGL

228862179 GHz

@

-39.49 dBm
5.251454333 GHz

Swp| 100 of lD;i \\"_;2 208
.

Center 5.24 GHz 5 MHz/ Span 50 MHz

Pate: 19.FEB.2013 11:55:50
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Channel 52 / 5260MHz

“RBW 300 kHz
“VBW 1 MHz
Ref 20 dBm Att 30 dB SWT 20 ms

Marker 1 [T1 ]

-12.74 dBm
5.265288462 GHz

ndB
BW 2
Temp.

T1] 2¢.00 dB
2.75641(0256 MHz
1 [T1 ndB]

-34.76 dBm|SC!

5.248621795 GHz

£71 nde}
15 +

-39.01 dBm

5.27137§205 GHz

Center 5.26 GHz 5 MHz/

Pate: 19.FEB.2013 11:58:46

Span 50 MHz

@

Channel 60 / 5300MHz

“RBW 300 kHz
“VBW 1 MHz
Ref 20 dBm “Att 30 dB SWT 20 ms

Marker 1 [T1 ]

-13.24 dBm
5.292868590 GHz

ndB

BW 42

Temp

T1] 2¢.00 dB
.91666¢667 MHz
1 [T1 ndB]

-34.48 dBm| SC!

@
N
@
@
2
o
©
N
@

GHz

-39.38 dBm
GHz.

@
w
ped
=
@
2
a
©
s}

swp| 100 df 1?)

Center 5.3 GHz 5 MHz/

Pate: 19.FEB.2013 12:01:39

Span 50 MHz
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Channel 64 / 5320MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -12.83 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.316073718 GHz

20 ndB [T1] 26.00 dB
BW 42.51602§641 MHz

Temp [1 [T1 ndB]

-34.80 dBm|SC!

@

L5 5.308782051 GHz
MED | Tom Finde

-39.17 dBm

5.331298077 GHz

swp| 100 df 13§f
il
TV %

Center 5.32 GHz 5 MHz/ Span 50 MHz

Pate: 19.FEB.2013 12:04:37

Channel 100 / 5500MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -12.10 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.495192308 GHz
20 ndB [[T1] 24.00 dB

BW 42.596153846 MHz
Temp [1 [T1 ndB]
-38.42 dBm|SGL
488862179 GHz
o Femp2—i—ndet
-3§.32 dBm
333 GHz

@

@
a
2
=
N
Q

Swp| 100 of

Y
;‘3} \u&i 308
Fin Akl iy
(M

=

Center 5.5 GHz 5 MHz/ Span 50 MHz

Pate: 19.FEB.2013 12:08:06
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Channel 116 / 5580MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -11.55 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.573189103 GHz

20 ndB [[T1] 24.00 dB
BW 42.91666¢667 MHz
Temp |1 [T1 ndB]

-38.33 dBm|SCL
L5 5.568782051 GHz
MED | Tom Finde
-31.76 dBm
N 5.591698718 GHz

SWP| 100 of }W ’\M‘Ia 308
L, gy

Center 5.58 GHz 5 MHz/ Span 50 MHz

Pate: 19.FEB.2013 12:10:55

Channel 140 / 5700MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -14.81 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.704246795 GHz
20 ndB [[T1] 24.00 dB

BW 42.115384615 MHz

Temp [1 [T1 ndB]
-4¢.96 dBm|SGL

689022436 GHz

@

-4¢.85 dBm
GHz.

@
3
2
=
=
@
@
N
i

SwP 100 gf 100 ’/F 3pB
7 N2 w

Center 5.7 GHz 5 MHz/ Span 50 MHz

Pate: 19.FEB.2013 12:13:47

FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
/ Template 56 (79) P.O. Box 68

Sinitaival 5
FCC15E_RM-875_19 FIN-33720 TAMPERE, FINLAND
Copyright © TCC Nokia Tel. +358 (0) 7180 46800

Fax. +358 (0) 7180 46880



TCC

Nokia

._Q

\\‘"‘

“\“'”.I”-’

Ly 1
FINAS

//:\\ ‘,5 Finnish Accreditation Service

mf..|..\.~ T117 (EN ISO/IEC 17025)

5.3.3 n-mode, 40 MHz CBW mode, BPSK modulation, 13.5/15.0 Mbps data rate

Channel / fc [MHz] | 26 dB bandwidth [kHz] | Result

36+40 /5190 42788.5 PASSED
44+48 / 5230 42596.2 PASSED
52+56 / 5270 42500 PASSED
60+64 / 5310 42500 PASSED
100+104 /5510 42500 PASSED
108+112 / 5550 43365.4 PASSED
132+136 / 5670 43365.4 PASSED

Channel 36+40 / 5190MHz

Ref 20 dBm

“RBW 300 kHz
“VBW 1 MHz

“Att 30 dB SWT 20 ms

Marker 1 [T1 ]
-18.28 dBm
5.181634615 GHz

nd8 [T1] 26.00 dB
BW 42.788461538 MHz

Temp {1 [T1 ndB]
-43.94 dBm|<

5.168653846 GHz

Temg 1 ads}
-44 .88 dBm
5.211442308 GHz

£are

\

\%ikN
) 1|

Center 5.19 GHz

Pate: 19.FEB.2013 12:23:33

6 MHz/

Span 60 MHz
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Channel 44+48 / 5230MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -18.31 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.227788462 GHz

20 ndB [T1] 26.00 dB
BW 42.596153846 MHz
Temp [1 [T1 ndB]
-44.82 dBm| SC!
208942308 GHz
MED | T Finde

@

@

-44.71 dBm
5.251534462 GHz

- M \Ii{h
" by
Rt

Center 5.23 GHz 6 MHz/ Span 60 MHz

Pate: 19.FEB.2013 12:26:53

Channel 52+56 / 5270MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -18.36 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.274038462 GHz
20 ndB [[T1] 24.00 dB

BW 42.500000000 MHz
Temp |1 [T1 ndB]

-44.56 dBm|SGL
5.24875(000 GHz
Lo Tewpl2 fT1 adel
-44.75 dBm
5.29125(000 GHz
-1
1

- '\,&f\w
WAL
ﬁﬂw“ DALY

Center 5.27 GHz 6 MHz/ Span 60 MHz

Pate: 19.FEB.2013 12:30:06

FCC Part 15E Compliance Test Report TCC Nokia Tampere Laboratory
/ Template 58 (79) P.O. Box 68

Sinitaival 5
FCC15E_RM-875_19 FIN-33720 TAMPERE, FINLAND
Copyright © TCC Nokia Tel. +358 (0) 7180 46800

Fax. +358 (0) 7180 46880



TCC

Nokia

4

)

/,,/”

n\“|"p,
- ‘-..,‘_‘_______/

A

Finnish Accreditation Service
T117 (EN ISO/IEC 17025)

oy

7, N
il

Channel 60+64 / 5310MHz

“RBW 300 kHz
“VBW 1 MHz
Ref 20 dBm Att 30 dB SWT 20 ms

Marker 1 [T1 ]
-18.17 dBm
5.319903846 GHz

ndB [[T1] 26.00 dB
BW 42.500009000 MHz
Temp |1 [T1 ndB]

.289038462 GHz

@

-44.43 dBm| SC!

T £71 nde}
15 +

-44.18 dBm

331538462 GHz

@

Sl oAl A

e

N

Center 5.31 GHz 6 MHz/

Pate: 19.FEB.2013 12:33:08

Span 60 MHz

@

Channel 100+104 / 5510MHz

“RBW 300 kHz
“VBW 1 MHz
Ref 20 dBm “Att 30 dB SWT 20 ms

Marker 1 [T1 ]
-18.42 dBm
5.521730769 GHz

ndB [[T1] 26.00 dB
BW 42.500000000 MHz
Temp |1 [T1 ndB]

.488942308 GHz

@

-44.72 dBm| SC!

T £71 nde}
15 +

-44.39 dBm

.531442308 GHz

@

Center 5.51 GHz 6 MHz/

Pate: 19.FEB.2013 12:36:47

Span 60 MHz

@
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Channel 108+112 / 5550MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -18.19 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.562403846 GHz
20 ndB [T1] 26.00 dB
BW 43.365384615 MHz
L1 Temp [1 [T1 ndB]
-43.86 dBm|SGL
L5 5.528173077 GHz
MED | Tom Finde
-44.59 dBm
5.571538462 GHz
-1
i
i
- dy A ) AL ey
e}
SWP! 101;// f 100 \\ .
-7
-80
Center 5.55 GHz 6 MHz/ Span 60 MHz
Pate: 19.FEB.2013 12:40:55
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.47 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.658557692 GHz
20 ndB [T1] 26.00 dB
BW 43.365384615 MHz
L1 Temp [1 [T1 ndB]
-43.62 dBm|SGL
5.648269231 GHz
Lo Tewpl2 fT1 adel
-43.65 dBm
5.691634615 GHz
-1
1
L Mww LNVIVCN AN AMAA A AR -
SWP! 10‘(;’/| 100 \(hL I
- ryf;‘w ‘LQ‘W
-80
Center 5.67 GHz 6 MHz/ Span 60 MHz
Pate: 19.FEB.2013 12:44:10
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5.3.4 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

Channel / fc [MHz] | 26 dB bandwidth [kHz] | Result

36+40 /5190 41730.8 PASSED
44+48 / 5230 42019.2 PASSED
52+56 / 5270 41826.9 PASSED
60+64 / 5310 421154 PASSED
100+104 /5510 41923.1 PASSED
108+112 / 5550 42403.8 PASSED
132+136 / 5670 42019.2 PASSED

Channel 36+40 / 5190MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.22 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.180096154 GHz

20 ndB |T1] 26.00 dB
BW 41.730769231 MHz
Temp {1 [T1 ndB]
-43.08 dBm|<
5.169134615 GHz
Lo Fompl2—fri-ndel
-43.03 dBm
5.21086%$385 GHz

=
|z

SWP| 100/f 100 \

e
#5007 KRR V)

Center 5.19 GHz 6 MHz/ Span 60 MHz

Pate: 19.FEB.2013 12:49:09
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Channel 44+48 / 5230MHz

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.54 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.225384615 GHz

20 ndB [T1] 26.00 dB
BW 42.01923¢769 MHz

Temp [1 [T1 ndB]
-43.91 dBm| SC!
.20923¢769 GHz

Lo Tewpl2 fT1 adel
-43.91 dBm
5.25125(000 GHz

@

@

1
e bty | st iAo

bt sl

bl iy
-7
-80
Center 5.23 GHz 6 MHz/ Span 60 MHz

Pate: 19.FEB.2013 12:54:41

Channel 52+56 / 5270MHz

“RBW 300 kHz Marker 1 [T1 ]

“VBW 1 MHz -17.32 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.265480769 GHz
20 ndB [[T1] 24.00 dB

BW 41.826923077 MHz
Temp [1 [T1 ndB]
-43.97 dBm| SC!
249038462 GHz
Lo ES P o
-43.64 dBm
29086385 GHz

@

@

@

LY uI PI N WU NAVITR (P b,

’ """ v Y

- . \ﬁhhw
dpAll nﬂiA M

AR A
-80
Center 5.27 GHz 6 MHz/ Span 60 MHz

Pate: 19.FEB.2013 13:17:05
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Channel 60+64 / 5310MHz

Pate: 19.FEB.2013 13:22:58

“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -17.57 dBm
Ref 20 dBm Att 30 dB SWT 20 ms 5.300192308 GHz
20 ndB 111  2§.00 dB
BW 42.115384615 MHz
L1 Temp [1 [T1 ndB]
-44.58 dBm|SGL
L5 5.289134615 GHz
MED | Tom Finde
-43.68 dBm
5.33125(000 GHz
-1
1
L _. MLM Il s e, m AN |
[ ]
SWP| 100 pff 100 \ .
L. T
| okl \KML A
R A
-7
-80
Center 5.31 GHz 6 MHz/ Span 60 MHz
Pate: 19.FEB.2013 13:19:59
“RBW 300 kHz Marker 1 [T1 ]
“VBW 1 MHz -18.12 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.521153846 GHz
20 ndB 111  2§.00 dB
BW 41.92307¢923 MHz
L1 Temp [1 [T1 ndB]
-44 .24 dBm|SGL
5.489134615 GHz
Lo Temp2fF1inded
-43.30 dBm
5.531057692 GHz
-1
1
v
L _. 1 Akt il ag, P, Uil Al Ay \
SWP! 100}1 100 \L .
L. ﬂ i
L oo A—dk W)
ATy N
-80
Center 5.51 GHz 6 MHz/ Span 60 MHz
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Channel 108+112 / 5550MHz

Ref 20 dBm

Att

“RBW 300 kHz
“VBW 1 MHz
30 dB SWT 20 ms

Marker 1 [T1 ]
-17.37 dBm
5.563173077 GHz

20 ndB [T1] 26.00 dB
BW 42.40384§154 MHz
L Temp [1 [T1 ndB]
-43.52 dBm| SC!
L5 5.52875(000 GHz
MED | Tom Finde
-42.94 dBm
5.571153846 GHz

Iy

LT VS NSV TN

\

ks

Center 5.55 GHz

Pate: 19.FEB.2013 13:26:42

6 MHz/

Span 60 MHz

@

Channel 132+136 / 5670MHz

“RBW 300 kHz

Marker 1 [T1 ]

SVBW 1 MHz -16.69 dBm
Ref 20 dBm “Att 30 dB SWT 20 ms 5.674230769 GHz
20 ndB 711 24.00 dB
BW  42.01923¢769 MHz
L Temp |1 [T1 ndBl
-42.56 dBm|SC
5.64884¢154 GHz
Lo TomplafFindet
-42.73 dBm
5.69086§385 GHz
-1
1
v
| (V'LWWW MWM.V\

Center 5.67 GHz

Pate: 19.FEB.2013 13:29:41

6 MHz/

Span 60 MHz
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6.

Peak power spectral density

(FCC §15.407(a), RSS-210 A9.2)

EUT with DUT number

RM-877, DUT 42978

Accessories with DUT numbers

BV-5XW, DUT 42971 ; AC-60U, DUT 42973 ; CA-190CD, DUT

42977 ; WH-208, DUT 42831

Operation Voltage [V] / [HZ]

Nominal

Results

PASSED

Remarks

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

21/38/102.1

Date of measurements 19-Feb-2013
Measured by Timo Raiskio
6.1. Test Setup
Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

6.2. Test method and limit
The measurement is made according to Public Notice KDB 789033 D01 and IC standard RSS-210.

Limits for power spectral density measurements

Frequency range [MHZz] Limit [dBm]
5150-5250 4
5250-5350 11
5470-5725 11
5725-5825 17
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6.3. 5 GHz RLAN Test results

6.3.1 OFDM mode, BPSK modulation, 9 Mbps data rate

RMS detector (RBW: 1 MHz, VBW: 3 MHz, Video averaging)

Channel / fc [MHz] | P [dBm] | Result

36 /5180 1.19 PASSED
40/ 5200 0.99 PASSED
48 / 5240 1.07 PASSED
52 /5260 1.21 PASSED
60 / 5300 1.09 PASSED
64 / 5320 1.17 PASSED
100 / 5500 1.55 PASSED
116 / 5580 2.17 PASSED
140/5700 -0.96 PASSED
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6.3.2 OFDM mode, 16-QAM modulation, 36 Mbps data rate
RMS detector (RBW: 1 MHz, VBW: 3 MHz, Video averaging)
Channel / fc [MHz] | P [dBm] | Result
36 /5180 0.96 PASSED
40 /5200 0.83 PASSED
48 / 5240 0.88 PASSED
52 /5260 1.03 PASSED
60 /5300 0.9 PASSED
64 /5320 1.1 PASSED
100/ 5500 1.5 PASSED
116 /5580 2.08 PASSED
140 /5700 -1.01 PASSED
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5.175160000 GHz
0.962 dBm
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6.3.3 n-mode, 40 MHz CBW mode, BPSK modulation, 13.5/15.0 Mbps data rate

RMS detector (RBW: 1 MHz, VBW: 3 MHz, Video averaging)

Channel / fc [MHz] | P [dBm] Result
36+40 /5190 -3.82 PASSED
44+48 /5230 -3.93 PASSED
52+56 / 5270 -3.88 PASSED
60+64 / 5310 -3.8 PASSED
100+104 / 5510 -4.21 PASSED
108+112 / 5550 -3.13 PASSED
132+136 / 5670 -2.73 PASSED
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6.3.4 n-mode, 40 MHz CBW mode, 16-QAM modulation, 54.0 / 60.0 Mbps data rate

RMS detector (RBW: 1 MHz, VBW: 3 MHz, Video averaging)

Channel / fc [MHz] | P [dBm] | Result

36+40 /5190 -3.9 PASSED
44+48 /5230 -3.77 PASSED
52+56 / 5270 -3.94 PASSED
60+64 / 5310 -3.89 PASSED
100+104 / 5510 -4.26 PASSED
108+112 / 5550 -3.12 PASSED
132+136 / 5670 -2.78 PASSED
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7. Test Equipment
7.1. Conducted measurements
Eq. No Equipment Type Manufacturer Used in
TM38112 Power supply 6632A Agilent 22/24/27, 15C, 15E
TM38631 Signal Generator 83640L Agilent 22/24/27, 15C,
15E, 15B
TM37678 Communication Tester CMU200 R&S 15C, 15B
TM30600 Impulse limiter ESH3-Z2 R&S 15C, 15B
TM26490 LISN 50 yH ESH3-75 R&S 15C, 15B
TM26491 LISN 50 uH ESH3-Z5 R&S 15C, 15B
TM37610 Spectrum Analyzer FSU26 R&S 22/24/27, 15C, 15E
TM23007 Oscilloscope TDS684B Tektronix 15E
TM22806 Battery BAT 20/E Fiskars 15C, 15B
TM22805 UPS PS 20/1.2 Fiskars 15C, 15B
- Temperature and humidity 175-H2 Testo 15C, 15B
logger
- Temperature and humidity 175-H2 Testo 22/24/27, 15C
logger
- Air pressure and temperature |635-2 Testo 22/24/27, 15C, 15B
logger
- Air pressure sensor 0638-1835 Testo 22/24/27, 15C, 15B
- Temperature test chamber VT 4002 Voétsch 22/24/27
2058 Receiver ESPC R&S 15C, 15B
2001 Bluetooth tester CBT R&S 15C, 15B
2002 Communication Tester CMU200 R&S 22/24/27, 15C
2009 LISN 50 uH ENV216 R&S 15C, 15B
2010 LISN 50 uH ENV216 R&S 15C, 15B
2012 Power splitter 11667B Agilent 22/24/27, 15C
2013 Attenuator 8493C Agilent 22/24/27, 15C
2014 Attenuator 8493C Agilent 22/24/27, 15C
2019 Power splitter ZN2PD-9G-S+ Mini-Circuits 15E
2020 Power splitter ZN2PD-9G-S+ Mini-Circuits 15E
2021 Communication Tester CMW500 R&S 22/24/27
2023 Spectrum Analyzer ESMI-RF R&S 15B/15C
2024 Analyzer display unit ESAI-D R&S 15B/15C
7.2. Radiated measurements
Eq. No Equipment Type Manufacturer Used in
TM38114 Power supply 6632A Agilent 22/24/27, 15C, 15B
TM38631 Signal Generator 83640L Agilent 22/24/27, 15C,
15E, 15B
- Antenna BBHA 9120 D Schwarzbeck 22/24/27, 15C
TM26497 Antenna 3115 Emco 22/24/27, 15C, 15B
TM37773 Communication Tester CMU200 R&S 22/24/27, 15B
TM38845 Receiver ESIB 26 R&S 22/24/27, 15C,
15E, 15B
- Antenna HL562 R&S 22/24/27, 15C,
15E, 15B
- Turntable 2188 EMCO 22/24/27, 15C,
15E, 15B
- Turntable controller 2090 EMCO 22/24/27, 15C,
15E, 15B
- RF system panel TS-RSP R&S 22/24/27, 15C,
15E, 15B
- RF system panel TS-RSP R&S 22/24/27, 15C,
15E, 15B
- Mini mast 2075-2 ETS Lindgren 22/24/27, 15C, 15B
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Eq. No Equipment Type Manufacturer Used in
TM38843 Mini mast 2075 Emco 22/24/27, 15C, 15B
TM38842 Antenna mast controller 2090 Emco 22/24/27, 15C, 15B
TM30643 LISN 50 uH LISN-5-20-2 FCC 22/24/27, 15C, 15B
TM30644 LISN 50 pyH LISN-5-20-2 FCC 22/24/27, 15C, 15B
- Temperature and humidity 175-H2 Testo 22/24/27, 15C, 15B
logger
- Air pressure and temperature |635-2 Testo 22/24/27, 15C, 15B
logger
- Air pressure sensor 0638-1835 Testo 22/24/27, 15C, 15B
TM37523 Preamplifier AMF-4D-10M-3G-25-20P | Miteq 22/24/27, 15C, 15B
TM37498 Preamplifier AMF-5D-020180-26-10P | Miteq 22/24/27, 15C, 15B
TM30599 Semi anechoic chambre UNKNOWN TDK 22/24/27, 15C, 15B
TM22638 Power supply OL63743-901 - 22/24/27, 15C,
15E, 15B
TM38066 High pass filter WHKX3.0/18G-12SS Wainwright 22/24/27, 15C,
15E, 15B
2028 High pass filter WHKX 1.0/15G-12SS Wainwright 22/24/27, 15C,15E,
15B
TM37545 Tunable notch filter 800.0/960.0-0.2/40-8SSK | Wainwright 22
TM26512 Tunable notch filter WRCD1850/1910-0.2/40- | Wainwright 24
10SSK
- Band reject filter WRCG1877/1883- Wainwright 24
1870/1890-40/6EE
- Band reject filter WRCG1729.4/1735.4- Wainwright 27
1722.4/1742.4-40/6SS
- Band reject filter WRCG832/838-825/848- | Wainwright 22
40/5SS
TM23892 Controller G-1000SDX Yaesu 22/24/27
2001 Bluetooth tester CBT R&S 15C, 15B
6023 Antenna VUBA 9117 Schwarzbeck 22/24/27
2021 Communication Tester CMW500 R&S 22/24/27
2025 Antenna HFH2-22 R&S 15C
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